



Saddle Stitch  
Notebook

Test Report No: IN245YGA 002

Date: 14 May 2024

Page: 1 of 5

Applicant :

**Material Details:**

Material No.	Material	Colour	Location
M001	Whole Product	Grey	Diary PD 2785-1527
M002	Paper	Grey	Outer Paper of M001

## General remark.

1. Testing is being carried out at TUV Rheinland (India) Pvt Ltd, Plot no 330, 331, Udyog Vihar Phase IV, gurgaon chemical Section.
2. The sample is not drawn by TUV Rheinland (India) Pvt Ltd.
3. Testing has been performed as per applicant request.

## Test Results

### Lead Content

Test Method: California Proposition 65/CPSC-CH-E-1001-08.3 (Metal), CPSC-CH-E-1002-08.3 (Non-Metal), CPSC-CH-E-1003-09 (Coating). Detection limit: 10 mg/kg

<u>Material No.</u>	<u>Results(mg/kg)</u>	<u>Requirement (mg/kg)</u>
M002	Not Detected	100

### Phthalates: Cal Prop 65 / (CPSC-CH-C101-09.4)

<u>Material No.</u>	<u>Sl. No.</u>	<u>Phthalates</u>	<u>CAS-No.</u>	<u>Detection Limit (%)</u>	<u>Results (%)</u>	<u>Requirement</u>
M002	1	Di(2-ethyhexyl) phthalate DEHP	117-81-7	0.005	Not Detected	0.1 %
	2	Dibutyl phthalate (DBP)	84-74-2	0.005	Not Detected	
	3	Benzyl butyl phthalate (BBP)	85-68-7	0.005	Not Detected	
	4	Diisononyl phthalate (DINP)	28553-12-0, 68515-48-0	0.005	Not Detected	
	5	Di-n-hexyl phthalate (DnHP)	84-75-3	0.005	Not Detected	
	6	Diisodecyl phthalate (DIDP)	26761-400	0.005	Not Detected	

**Submitted Sample Photo**



**--End of the Report--**

General Terms and Conditions of Business of TÜV Rheinland (India) Pvt Ltd

Table with 2 columns: Clause No. and Clause Description. The table contains 55 numbered clauses detailing the terms and conditions of business, covering areas such as scope, confidentiality, performance, payment terms, and liability.

*[Handwritten Signature]*

10.02.23

Effective date: 07.04.2022